
HARMONY GROVE VILLAGE SOUTH 

APPENDIX Q 

SEWER MASTER PLAN 

for the 

FINAL ENVIRONMENTAL IMPACT REPORT 

PDS2015-GPA-15-002 
PDS2015-SP-15-002 

PDS-REZ-15-003 
PDS2018-TM-5626 

PDS2015-MUP-15-008 
Log No.: PDS2015-ER-15-08-006 

JULY 2018 

Prepared for: 
COUNTY OF SAN DIEGO 

PLANNING & DEVELOPMENT SERVICES 

5 510 OVERLAND A VENUE, SUITE 3 10 
SAN DIEGO, CALIFORNIA 92123 



HARMONY GROVE VILLAGE SOUTH 

SEWER MASTER PLAN 

April 2017 

Prepared for: 

Kovach Group of Companies 

1420 Decision Street 

Suite 200 

Vista, CA 92081 

Prepared by: 

Dexter Wilson Engineering, Inc. 

2234 Faraday Avenue 

Carlsbad, CA 92008 

Job No. 986-001 



 

ii 

TABLE OF CONTENTS 

PAGE NO. 

 

[...]
1"5W'16t'iaJM'Alt6CCtlRC(UllAl,fl!cmrT)ll:Y lt.-cB,1.ADONCf-O;UJ.Nl)llS 
MUH.S.MIDISNOT TO II Dsa.o51Dt0: !011£ USlOO(QPI f~lVMVATKi 
~Of CMYOat•lS'IPW'Ki,O'IMTIHGCilMMR,Alttt(j(JmO~f'Mttfl, 
t.N.C.SSOJ,UJ:\',t5CAA)KllmOlliYMTlt«i8¥0VMl.LttCOHrRCWDa:l'r lFPll:lltfflO 

REF. fROM 
DATE~-• 11/20/2013 

DO NOT SCALE PRINTS 
WOl!ICP'IA'l9UP SUHDNID Wl -1501-el 

'''"" 
ORAV.N DLA ORIGINAL S.O. OWG. 

CHECk'O NO. 

OVIVO 
Bringing water to life 

TYPICAL 
45' microBLOX 

LAYOUT PROPOSAL 

S-TYPICAL45'-R1 SHEET 
5 OF 7 -



14 

14 

VIEW D-D 
LEFT SIDE VIEW 

2'-7" 

10 

t ,. , 

VIEW C-C 
RIGHT SIDE VIEW 

4 

11 

D 

lltSDl'AWIHGCCflTAf,IS(Otff)(HIW ffl0Atll.ll#.Y lr.f'Cl!Mlll()tl Cf (MIJO.N«)ll5 
NtlU,t,1l5,,i\M>ISN011011 tlSaaiIDta 1081:USEODOJl1 fCMCV.AtUllHi 
llftCtl0$AlSCf(M'l()Ofi:11'61M.l#IS.0f0Jll'fGOlll.'/llllfAllm(i~fa.-'t,1'.tfl. 
i.,1rsson1rlt'MSI AAlOtli'Jl)ft'MlllWGIV~ UHCO«IIQ.UOQ)PV. flfllHl'ID 

REF. FRO.-"M:+----+--=-DO-=-.::N-=-OT-"-=-SCA"-"'LE'--FR---"-INT-'--'-S-1 
DATE(~ 11/20/2013 wi,u • .,..,,,~llll'~:'°w HXII 01 

DRAWN DLA ORIGINAL S.O. 
CHECK'O 

OWG. 
NO. 

18 

OVIVO 
Bringing water to life 

TYPICAL 
45' mlcroBLOX 

LAYOUT PROPOSAL 

S-TYPICAL 45' -Rl SHEET 
6 OF 7 

R(V 



10 

D @) 0 
ll◄IID #,IQ,( PII.OECT!a-4 

1"5W'16t'iaJM'Alt6CCtlRC(UllAl,fl!cmrT)ll:Ylt.-cB,1.ADONCf-O;UJ.Nl)llS 
MUH.S.MIDISNOT TO II Dsa.o51Dt0: !011£ USlOO(QPI f~lVMVATKi 
~Of CMYOat•lS'IPW'Ki,O'IMTIHGCilMMR,Alttt(j(JmO~f'Mttfl, 
t.N.C.SSOJ,UJ:\',t5CAA)KllmOlliYMTlt«i8¥0VMl.LttCOHrRCWDa:l'rlFPll:lltfflO 

REF. fROM DO NOT SCALE PRINTS 
DATE~-• 11/20/2013 
ORAV.N DLA ORIGINAL S.O. OWG. 

CHECk'O NO. 

OVIVO 
Bringing water to life 

TYPICAL 
45' microBLOX 

LAYOUT PROPOSAL 

S-TYPICAL45'-R1 SHEET 
7 OF 7 -



1'-21/2" 45'-0" 

s .,, 
00 

EQ 

48'-41/2" 

T-2" 

OXYGEN CONCENTRATOR 

D @) 0 
ll◄IID #,IQ,( PII.OECT!a-4 

1"5W'16t'iaJM'Alt6CCtlRC(UllAl,fl!cmrT)ll:Y lt.-cB,1.ADONCf-O;UJ.Nl)llS 
MUH.S.MIDISNOT TO II Dsa.o51Dt0: !011£ USlOO(QPI f~lVMVATKi 
~Of CMYOat•lS'IPW'Ki,O'IMTIHGCilMMR,Alttt(j(JmO~f'Mttfl, 
t.N.C.SSOJ,UJ:\',t5CAA)KllmOlliYMTlt«i8¥0VMl.LttCOHrRCWDa:l'rlFPll:lltfflO 

REF. fROM DO NOT SCALE PRINTS 
DATE~-• 11/20/2013 

t-0_RA_V._N_--+-__ DLA_----'f----'-ORl----'GcclN.c.A.=L..:S.:..:.Oc:.._--1DWG. 
CHECk'D NO. 

OVIVO 
Bringing water to life 

TYPICAL 
45' microBLOX 

LAYOUT PROPOSAL 

S-TYPICAL 45' SHEET 
OF -



TRANSFER PUMPS 

3'-41/8" 

LOWER SMALL PORCH PLAN 

11'·31/8" 

~ ... ___ c_o_N...,;_R_o_L_~-A-NE_L ___ _.j ' 

' 
UV 

IR LOOP PUMPS 

LOWER LARGE PORCH PLAN 

D ~ o 
QtA) NG.( PROs:TIOU 

lMSOl',Wlt(;<DN'f~a::tAXNIIM~lMrlr~ncHCSO.f'JO. AH.>IIS 
NfllAUl NIDISltOJ TO II OSGm:OKJl fOB[lfllHJOPI tQUYMUAlffi 
/'ltCl'OS"lSCf0'VtVOCfll6t~Cl'~1 .. S~MMU.6Ulf«s01,T.(ll(),lflt41ll 
u•css.ot~l'otSC....,.~ltl'/Mflt(ieYfMW. ~ COHfll:CUB)ct:l'tlFM:HllO 

REF. !ROM 
DATE- 11/'20/2013 

DO NOT SCALE PRINTS 
W(lllJ(..,.-.~:SHJ:PSf#o'OMO Wl-1)01 e l 

"""'--11~ 

1-D_RA_~_N_+--_DLA_--I __ OR_ IG_IN_A_L_S_.O_. --lDWG. 
CHECK'D NO. 

OVIVO 
Bringing water to life 

TYPICAL 
45' microBLOX 

LAYOUT PROPOSAL 

S-TYPICAL45' SHEET 
OF 

RBI 



6"CNERFLOW 

4" INFLUENT IN-----------

2'-4 1/8" 

3'-41/8" 

I I I 

2"PERMEATE 
CONNECTION 

12'-1" 

-

D ~ 0 
'ltt!Pi) N«l.E PRO.l.t'TION 

DIGDRl,'Mt,:S o;)tffAlttS;(OH:(PfflAl.~Nb'■f(l~llON(I C,\1VQ.~ 1ll 
/11-FIUATiS.NIDISliOI 1011 tiSaDSEDt«:::tt101!l USEDEll(IPJ tCJtlVALU,lilltCi 
~CfCMVOOINSIM.UNG.ll'f'AlWGt:.a~rll~r•GCM'JO(Q.IR,,UJfl, 
LN.ISScntJ!Y,ISl".MJU(JUl[DlrtYMTll<iBYo.YJ.t.NCONrR(ll(Dmfl'tlJPRINlm 

REF. FROM 

DATE,. 11/20/2013 
DO NOT SCALE PRINTS 
~ !,Hlll:e.l""''O#tOWl· U IIHlt 

_.._.(!!; 

o 
~ 

t-D_RA_WN __ t-_DLA _ ____,t---"-ORI= G.:.:.IN::._Al.=---:.S.:..:O.:._. _--4,DWG. 
CHECK'D NO. 

OVIVO 
Bringing water to life 

TYPICAL 
45' mlcroBLOX 

LAYOUT PROPOSAL 

S-TYPICAL45' SHEET 
OF 

REV 



 

 

APPENDIX B 

 

 

ESTIMATE OF FLOW PER EDU 

AT THE 4S RANCH WRP 



4S RANCH 

ESTIMATE OF FLOW PER EDU 

AT THE 4S RANCH WRP 

From the January 6, 2012 memorand"Qm from Black & Veatch to the County of San Diego, 

the reported average annual flow to the 4S Ranch WRP for 2010 is 0.86 mgd. The peak day 

flow for December 21 ·22, 2010 is reported to be 1.57 mgd. 

The number of wastewater connections for 4S Ranch was obtained from the Olivenhain 

Municipal Water District report of the number of wastewater connections being billed for 

sewer service. The total number is 6, 778 connections. 

Average Flow per EDU 

860,000 gpd + 6,778 EDUs = 127 gpd/EDU 

Peak 24 Hour Flow per EDU 

1,570,000 gpd + 6,778 EDUs = 232 gpd/EDU 



 

 

APPENDIX C 

 

 

ESTIMATE OF FLOW PER EDU IN 

LEUCADIA WASTEWATER DISTRICT 

 



5' 
C 
w -"C 
CL 
~ 
::::> 
C 
w ... 
cu 
CL 

== 0 
Li: 

Daily Flow per EDU Analysis 
October 2010- March 2011 

250 ~------------.-- ---.----~----.-------.-----,------,----..------.----T----,- 10.00 

- LWD Flow per EDU 
Maximum 243 gpd/ OU 

- Batiquitos Flow per EDU 

-+-Village Park Meter 3 Flow per EDU 

200 -. - -Average LWD Flow per EDU 

~ Oceanside Precipitation 

1-----1-----11-1+----I-----+---+-----+---+-----+---+ 8.00 

150 6.00 

100 4.00 

50 +-------,l---11----4----+------+-----l-----H-+-----+----+----!------l-----+-----I,-----+ 2.00 

0 0.00 
0 0 0 0 0 0 0 rl rl rl rl rl rl rl 
rl rl rl rl rl rl rl rl rl rl rl rl rl rl 
0 0 0 0 0 0 0 0 0 0 0 0 0 0 
N N N N N N N N N N N N N N - - - - - - - - - ........ ........ ........ ........ ........ rl LI) O'I N I.D 0 <:t r-- rl <:t co <:t co rl ........ rl N rl N rl N ........ N ........ rl ........ rl -0 ........ ........ ........ ........ ........ ........ rl ........ N ........ 01 ........ <:t rl 0 0 rl rl N N rl N 01 

rl rl rl rl rl rl 

Date 

;;; 
cu 
.c u 
:§. 
C 
0 .. 
Ill ... 
"ii. 
·.:; 
cu ... 

Cl. 

\ \PACIFIC\Eng\615011-50\11-2011 Rainfall GPD-EDU Analysis 11/29/2011 



 

 

APPENDIX D 

 

 

HARMONY GROVE WRP 

PROCESS DESIGN CRITERIA 

WITH FLOWS FROM TABLE 2-3 

 

 



APPENDIX D 
 

HARMONY GROVE WRP 
PROCESS DESIGN CRITERIA 

WITH FLOWS FROM TABLE 2-3 
 
Influent Flow 
 
Pumping rate from Harmony Grove Sewer Lift Station 
 One force main  =  500 gpm 
 Two force mains  =  900 gpm 
 

INFLUENT FLOW REGIMES 

Flow gpd gpm 
     24 Hour Total 
Average Dry Weather Flow (215 gpd/edu) 276,050 192 
Peak Monthly Dry Weather Flow (1.2 x average) 331,260 230 
Wet Weather Flow (2.11 average) 582,466 404 
1 Hour Peak 
Dry Weather (2.42 x average) 668,041 464 
Wet Weather (4.0 x average) 1,104,200 767 
WASTEWATER STRENGTH 
Strength mg/l lbs/day 
Average  
BOD 350   
SS 350  
TKN 50  
NH3-N 50  
Peak Month (1.2 times Average) (Including recirculation flow loads) 
BOD 350  
SS 350  
TKN 50  
NH3-N 50  
TEMPERATURE 
 High Low 
Air 105°F 30°F 
Sewage 90°F 70°F 

 
 
 
 



Discharge Specifications 
 
Recycled water effluent from the Harmony Grove Water Reclamation Plant shall meet the 
definition of “disinfected tertiary recycled water” in CCR Title 22 Section 60301.230 and 
“filtered wastewater” in Section 60301.320.  These definitions are incorporated by reference, 
prospective, including future changes to the incorporated provisions as the changes take 
effect. 
 
a. The median concentration of total coliform bacteria measured in the disinfected 

recycled water effluent from the Harmony Grove WRP shall not exceed a Most 
Probable Number (MPN) of 2.2 per 100 milliliters, utilizing the bacteriological 
results of the last seven days for which analyses have been completed; and the 
number of total coliform bacteria shall not exceed a MPN of 23 per 100 milliliters in 
more than one sample in any 30-day period.  No sample shall exceed a MPN of 240 
total coliform bacteria per 100 milliliters. 

 
b. Turbidity measurement of the recycled water effluent from the Harmony Grove 

WRP shall not exceed a daily average value of 2 NTU, shall not exceed 5 NTU more 
than 5% of the time during a 24-hour period, and shall not exceed 10 NTU at any 
time. 

 
 
Expected Discharge Parameters (non-regulated) 
 
 BOD    <30 mg/l 
 SS    <30 mg/l 
 Total Nitrogen – N  <15 mg/l 
 
 
Drum Screen – Enclosed in an Odor Controlled Room 
 
Flow capacity  =  900 gpm 
Screen size  =  6mm 
Estimated screenings removed  =  10 cubic feet per million gallons (per Metcalf & Eddy, 
Fourth Edition, Table 5-8) 
Bypass channel design basis: 500 gpm at 2 fps flow velocity 
Bypass channel able to handle 900 gpm flowrate 
Manual bar screen bar spacing  =  1” 



Bar incline, from vertical  =  45 degrees 
Building Ventilation – 12 air exchanges per hour 
 
Drum Screen Ok 
 
Equalization 
 
Provide total equalization volume  =  145,700 gallons 
Equalization volume to be divided into 3 tanks 2 @ 47,500 gallons each, one at new site at 
50,700 gallons. 
Each tank will be covered, aerated and provided with odor control 
 
Equalization tank will receive internal plant flows including: 

Filter backwash 
Sludge dewatering centrate 
Plant floor drains 
Site storm drain low flows 

 Off-Quality effluent return flows (may also be directed upstream of the filters) 
 
 
Secondary Treatment – All Tankage Uncovered (AeroMod Calculations attached) 
 
Secondary treatment will consist of the Aeromod SEQUOX proprietary design system.  
Process calculations prepared by Aeromod for their treatment system are included in 
Attachment A at the back of this document. 
 
Five (5) treatment train approach (4 at main plant one at satellite plant) 
Volume of each treatment train  =  60,653 gallons 

Stage 1 Tank Volume  =  29,865 gallons 
Stage 2 Tank Volume  =  30,788 gallons 

Total Treatment Plant Aeration Tank volume  =  303,265 gallons 
Detention time at ADWF 5 trains in service 26.4 hours 
 
Treatment Plant Aeration Tank volume with one train out of service (4 trains in service) 
           = 242,612 gallons 
Detention time at ADWF with one tank out of service  =  21.1 hours 
 
Clarifiers 



5 tanks, each at 20,106 gallons 
Total volume 100,530 gallons 
 
5 tanks, each at 192 SF 
Total surface area 960 SF 
 
Surface area, one tank out of service 768 SF 
 

Clarifier Surface Loading Rates 

Flow, gpd 5 Tanks in 
Service gpd/sf 

4 Tanks in Service 
gpd/sf 

276,050 288 360 
331,260 345 431 
582,466 607 758 

 
Aerobic Digesters 
 5 tanks – one per train, each at 23,305 gallons 
Total Volume 116,525 gallons 
 
 
Tertiary Filters 
 
Coagulation/Flocculation Basins 
 
One basin will be provided upstream of each of the five (5) filter bays. 
 
Check Size for detention time under Peak Monthly Dry Weather flow with one train not in 
service. 
 331,260 gpd  =  230 gpm 
 Then each basin is 1,500 gallons or 200 cu.ft. 
 6,000 gallons ÷  230 gpm = 26.1 minutes 
 
Check detention time for Wet Weather flow of 582,466 gpd through the filters: 
 582,466 gpd  =  404 gpm 
 For 5-train operation, 1,500 gallons  ÷  (404 gpm ÷ 5 tanks)  =  18.6 minutes detention 
 For 4-train operation, 1,500 gallons  ÷  (404 gpm ÷ 4 tanks)  =  14.9 minutes detention 
 
Check detention time for Average Dry Weather flow of 276,050 gpd through the filters: 



 276,050 gpd  =  192 gpm 
 For 4-train operation, 1,500 gallons  ÷  (192 gpm ÷ 4 tanks)  =  31.3 minutes detention 
 For 3-train operation, 1,500 gallons  ÷  (192 gpm ÷ 3 tanks)  =  23.4 minutes detention 
 
 
Normal Operation – No Return Flow from Wet Weather Storage 
 
Number of filter beds  =  5 
Maximum hydraulic loading rate  =  5 gpm/sq ft 
Maximum design flowrate: Use maximum loading rate with one filter bed not in service 
Maximum design flowrate  =  Wet Weather Scenario, flow is 582,466 gpd 
 
Design criteria per Severn Trent: 

Maximum specific solids loading  =  0.67 lbs/sf 
Backwash rate  =  5 gpm/sf 
Backwash duration  =  24.2 minutes 
Influent TSS  =  20 mg/l 
Effluent TSS  =  3 mg/l 

Backwash volume, estimated at 7% of filter flowrate  =  40,800 gpd 
Then maximum wet weather flow through filters is  =  582,466 gpd  =  404 gpm 
Filter area needed: 404 gpm ÷ 5 gpm/sf =  80.9 sf 
Existing filter bed area one filter out of service 84.4 (load rate 4.79 gpm/sf, maximum rate 
582,466 gpd). 
 

Filter Loading Rates 

Flow, gpd 
5 Filters in 

Service, 
gpm/sf 

4 Filters in 
Service, 
gpm/sf 

276,050 1.82 2.27 
331,260 2.18 2.73 
582,466 3.83 4.79 

 
Sludge Dewatering – Enclosed in Odor Controlled Room 
 
Centrifuge   one (1) unit 
Hydraulic Capacity  50 gpm, 24,000 gallons in 8 hours at < 10,000 mg/l solids 
Solids Capacity  6,000 dry pounds per day 
Ventilation   12 air exchanges per hour 



 
Two sludge haul-off bins will be provided.  Space will be provided for one in the Sludge 
Dewatering Room.  The second bin will be stored outside. 
 
 
Chlorine Contact Tanks 
 

Chlorine Contact Tanks 
Detention Times, minutes 

Flow, gpd 1 Tank 2 Tanks 
276,050 90 179 
331,260 75 151 

   

 
Off-Quality Effluent Storage 
 
Provide total Off-Quality Effluent volume for one Average Dry Weather Flow day  =  
276,050 gallon, volume above 180,000 will divert to WWS. 
 
Off-Quality Effluent return flows will connect upstream of the Tertiary Filters or go to the 
Equalization Basin. 
 
Off-Quality Effluent overflow will go to Wet Weather Storage. 
 
 



Wet Weather Storage 
 
Provide total Wet Weather Storage volume equal to 84 days at Average Dry Weather plus 
needed additional off quality effluent storage of 97,395 gallons  
 

276,050 gpd x 84 days + 97,395 gallons = 23,285,595 gallons or 71.46 AF 
 

 


